. . SERIAL NUMBERS SPARE PARTS LIST NO.
Hi-Force 13 TONNE CAPACITY HYDRAULIC SPREADER FROM BT8615 $JS10 EVD

SHT 1 OF 2 SHTS
REVISION

13933
2 47
3 5277
4 5467
5 6212
6

IMPORTANT
WHEN ORDERING SPARES YOU MUST STATE THE FULL PART NUMBER AND THE
PRODUCT SERIAL NUMBER - FROM THE LABEL
TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.




SERIAL NUMBERS PRODUCT NO.

Hi-Force 13 TONNE CAPACITY HYDRAULIC SPREADER FROM BT8615 $IS10 $H12OF
2 SHTS
TN PART NUMBER DESCRIPTION QTY. %F;\AR'?SE SE'Z\QT%E REVISION
1 [SRC024WDO001 STOP RING 1 12 jfjf
2 |FSCO10WS001 WEDGE 1 e
3 FSCO010JS001 JAW 2 4 5467
4 |CBC0435C006 CYLINDER 1 x 5 6212
5 |PRC043BCO0] PISTON 1 x 6 6452
6 |BLCOO5HDO10| M5 x 10 HEX SOCKET CAP HEAD SCREW 2 L] 6477
7 _|PCCO04FCO0] PIN 2 -
8 CF1 COUPLER 1 o
9 | SEC024XE003 WIPER 1 x v 1
10 [FAS004MDO008 DOG POINT SCREW 1 12
11 [FASO04MDO006| M4 X 6 HEX SOCKET DOG POINT SCREW 1 19
12 |SPC033CCO01 SPRING 1 -
13 | FSC010J5003 STEPPED BLOCK 2 >
14 [SEC043GA00] PISTON SEAL 1 x v 17
15 [BLC006JCO12 Mé x 12 SOCKET CAP HEAD SCREW 2 18
16 PPCI1 DUST COVER 1 19
17 | SFCO70HB002 COVER PLATE 2 &
18 | BLCO04-HO08 [M4 X 8mm, HEX SOCKET BUTTON HEAD SCREW| 4
19 [WAC004JB0O0O TRAP SCREW WASHER 4
20 |SPC007CBR003 COMPRESSION SPRING 4
21 | FSAOT0AS001 SAFETY BLOCK 1
NOTE:
- ALL PARTS AVAILABLE TO BE ORDERED AS SPARE PARTS (UNLESS MARKED WITH x).
- PARTS MARKED WITH v ARE ONLY AVAILABLE IN SERVICE KIT SJS10TP2-K
IMPORTANT

www.hi-force.com

WHEN ORDERING SPARES YOU MUST STATE THE FULL PART NUMBER AND THE
PRODUCT SERIAL NUMBER - FROM THE LABEL
TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.




HiForce $JS10 SPREADER JIG

SERIAL NUMBERS SPAREPARTS LI
FROM BN5197 UP TO BT8614 SJS10

NN

;-aoggdgﬁgom/ﬁ /;%

ST NO.

iy

(e ReR- RN #g!
L s

4 ;i i
SECTION A-Aé

ITEM NO. PART NUMBER DESCRIPTION Qry. SARE | SERVICE

1 SRC024WD001 STOP RING 1

2 FSCO10WS001 WEDGE 1

3 FSC010J5001 JAW 2

4 CBC0435C006 CYLINDER 1 x

5 PRC043BC001 PISTON 1 X

6 BLCOOSHDO10 M5 x 10 HEX SOCKET CAP HEAD SCREW 2

7 PCCO04FCO0] PIN 2

8 CF1 COUPLER 1

9 SEC024XE003 WIPER 1 x v
10 FAS004MD008 DOG POINT SCREW 2

" SPC033CC001 SPRING 1

12 FSC010J5002 STEPPED BLOCK 2

13 SEC043GA001 PISTON SEAL 1 x v
14 BLCO06JCO12 Mé x 12 SOCKET CAP HEAD SCREW 2

15 BLCO04-HO08 M4 X 8mm, HEX SOCKET BUTTON HEAD SCREW 4

16 PPCI DUST COVER 1

17 SFCO70HB002 COVER PLATE 2

18 WAC004J8000 TRAP SCREW WASHER 4

19 SPC007CBO03 COMPRESSION SPRING 4

ITEMS MARKED 'X' ARE ONLY
AVAILABLE IN SERVICE KIT

SJS10TP2-K

NOTE:
- ALL PARTS AVAILABLE TO BE ORDERED AS SPARE PARTS (UNLESS MARKED WITH X).
- ALL PARTS MARKED WITH ¥' ARE AVAILABLE SERVICEABLE PARTS FOUND IN: SERVICE KIT $JS10TP2-K

SHT 1 OF 1 SHTS
REVISION

13933
2 471
3 5277

‘! 5467
5
6
7
8
9

11

www.hi-force.com

WHEN ORDERING SPARES YOU
TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.

IMPORTANI
PRODUCT SERIAL NUMBER - FROM THE LABEL

'HE FULL PART NUMBER AND THE



http://www.hi-force.com/

SJS10 SPREADER JIG

Hi-Force

®
HYDRAULIC TOOLS

ITEMS MARKED X ARE ONLY
AVAILABLE IN SERVICE KIT
SJS10TP1-K

www.hi-force.com

SERIAL NUMBERS
FROM BC6378
UP TO BN5196

SPARE PARTS LIST NO.

SJSTOREV 4

9

@l SECTION A-A 3 @

M | PART NUMBER DESCRIPTION QY.
1 |SRC024WD001 STOP RING ]
2 |FSCO10WS001 WEDGE 1
3 |FSC010JS00] JAW 2
4 |CBC0435C006 CYLINDER ]
5 |PRCO43BCO0] PISTON ]
6 X SOCKET CAP HD SCREW| 2
7 |PCCO04FCO0] PIN 2
8 |CFI COUPLER 1
9 |X WIPER 1
10 |X DOG POINT SCREW 2
11 |SPCO33CCO0] SPRING ]
12 |FSC010J5003 STEPPED BLOCK 2
13 X PISTON SEAL 1
14 |X SOCKET CAP HD SCREW| 2
15 |PPCI DUST COVER ]
16 |SFCO70HBO02 COVER PLATE 2
17 IX BUTTON HEAD SCREW 4
18 |X TRAP SCREW WASHER 4

SHT 1 OF 1 SHTS

REVISION

1
2 3933

3 4171
K 5277
5

6
7
8
9
10

11
12

WHEN ORDERING SPARES YOU MUST STATE THE FULL PART NUMBER AND THE
TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.

IMPORTANT

PRODUCT SERIAL NUMBER - FROM THE LABEL




Hi-Force

HYDRAULIC TOOLS

SJS10 SPREADER JIG

www.hi-force.com

ITEMS MARKED X ARE ONLY
AVAILABLE IN SERVICE KIT
SJSTOTP1-K

SERIAL NUMBERS
UPTO AND INCLUDING

SPARE PARTS LIST NO.

SERIAL No. BC2913 SISTOREVIL 1 oF 1 shts
@ 14 REVISION
©\ Gi 3933
\ 2
“boooddleoosa X < 3
\/‘m ) \,{ \é ;
g 5
J’oaooomowotﬂ =8 > V/( .
a 7
" secToNAA G \@ %@ -
',I%{‘ PART NUMBER DESCRIPTION QTY. ]1?
1 |SRC024WDO00] STOP RING ] 1
2 |FSCO10WS00] WEDGE ] 3
3 |FSC010JS00] JAW 2 14
4 |CBC043SC006 CYLINDER 1 5
5 |PRC043BCO0] PISTON ] 16
6 |x SOCKET CAP HD SCREW | 2 17
7 |x PIN 2 18
8 |CFI COUPLER 1 19
9 |x WIPER ] 20
10 |x DOG POINT SCREW 2
11 |SPC033CCO001 SPRING 1
12 |FSC010J5002 STEPPED BLOCK 2
13 |x PISTON SEAL ]
14 |x BUTTON HEAD SCREW 2
15 |PPCI DUST COVER ]
16 |SFCO70HBO02 COVER PLATE 2
17 |x BUTTON HEAD SCREW 4
18 |x TRAP SCREW WASHER 4

WHEN ORDERING SPARES YOU MUST STATE THE FULL PART NUMBER AND THE
PRODUCT SERIAL NUMBER - FROM THE LABEL
TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.

IMPORTANT
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